y Mower

811-0361A
(Cat. No. 811-0454A)

22” Self Propelled Rotar




22’ Self Propelled Rotary Mower

PARTS LIST

811-0361A
(Cat. No. 811-0454A)

’3/3305//

Ref. i
No. Part No. Description
1 111526 Actuator-Engine Control .
2 107375 Handle-Bail
3 715037 Nut-%-20 Keps
4 749572 Control-Drive
5 144204° Decal-Blade Warning
6 152629 Bolt-Eye
7 780536 Control-Throttle
8 071092 Handle-Folding
9 111617 Trailing Shield
10 106914 Clip
1 764290 Rivet
12 151936 Boit-Handie
13 110379 Cable Tie
14 150201 Washer-Curved
15 461665 Washer-Lock
16 150235 Nut-Wing
17 150623 Screw-Casing
18 150318 Clamp-Casing
19 071563 Yoke
20 452250 Nut-% Push
21 152074 Rope Stop
N 22 715052 Bolt-'%-20 x %
23 120048 Screw
24 107094 Bracket-Yoke, L.H.
107086 Bracket-Yoke R.H.
25 449587 Bolt-%-20 x %
26 769067 Bracket-Pinion Tube
27 772251 Bracket-Deflector
28 050732 Cable-Engine Control
29 783605 Rod-Engagement
30 771691 Bracket-Hinge
31 457499 Bolt-%-20 x %
32 775858 Spring-Lever Arm
33 468355 Spacer-Pivot
34 028159 Cover Assembly-Pinion
35 775817 Spring-Pinion Assembly
36 459206 Screw-%-20 x %
37 778696 Arm-Actuated
38 715193 Pin-Roll 3/16 x 1
39 317016 Pin-Cotter % x 1
40 417741 Shaft-Pinion

Rel.

No. Part No. Description

11 425207 Master Link 3
42 425306 Chain

43 106963 Baftle

44 170142 Sprocket-Drive

45 463778 Plate-Bearing

46 314096 Pin-Roll 3/16 x 1%

47 416693 Pinion-Drive

48 468397 Spacer

49 423319 Bearing

50 151753 Nut-Acorn

51 133488 Deflector-Mutfler

52 463935 Deflector-Hinged

53 152496 Bolt-Blade

54 151522 Screw-10-24 x % HWH
55 106005 Spacer-Adapter

56 030353 Blade-22"

57 459560 Bolt-Shoulder, Front
58 715417 Washer-% Flat

59 498659 Wheel Assy.-8"

60 451419 Nut-%-20 Flange

61 126466 Adapter-Blade

62 150276 Key

63 457168 Bolt-Engine

64 451492 Nut-Axle

65 775585 Spring-Deflector Return
66 028333 Housing 22"

67 152181 Screw-Ball Retaining
68 151761 Pin-Defiector Hinge Pivot
69 144063 Decal-"Danger”

70 715508 Nut-%-20 Locking

71 459552 Bolt-Shoulder, Rear

72 452318 Nut-10-24 Hex Nylok
73 459750 Bolt-10-24 x 2% Hex

74 151613 Bolt-No. 10-32 x % Hex
75 715011 Hitch Pin

OPTIONAL ACCESSORY
(NOT SHOWN)

30-0215 Grass Catcher
30-0265 Replacement Bag
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